TURBOFLO

IVE PUMP

T15 METAL | R

Rubber-Fitted

WILDEN

-l'l.m T TR

e ._XPLODED VIEW & PARTS LISTING

PARTS LISTING

| T15/ T15/ ‘ T15/
AAAAB AAAAD WWAAB
Item | Description Qty Part No. Part No. Part No.
1 Air Valve Assy' 1 15-2000-07 15-2080-07 15-2000-07 l
2 | Screen 1 08-2500-07 08-2500-07 08-2500-07
3 | End Cap W/Guide 1 15-2300-23 15-2300-23 15-2300-23
| 4 |[End Cap W/O Guide 1 15-2330-23 15-2330-23 15-2330-23
5 | Retaining Ring 2 15-2650-03 15-2650-03 15-2650-03
6 |End Cap 0-Ring ] 2 15-2390-52 15-2390-52 15-2390-52 l
7 | Oil Bottle 2 l N/A 15-2850-01 N/A
8 | Pipe Plug 1 N/A 08-7000-07 N/A
9 | Capillary Rod Assy 1 N/A | 15-2900-99 N/A
10 | Gasket, Air Valve 1 15-2600-52 15260052 |  15-2600-52
11 | Screw, SHC, 5/16-18 x 2 1/4 \ 4 08-6000-08 08-6000-08 08-6000-08 |
| 12 | Center Block : 1 15-3100-01-225 15-3100-01-225 15-3100-01-225
13| Shaft Seal Ring 7 15-3210-55-225 | 15-3210-55-225 |  15-3210-55-225
14 | Gasket, Center Block 2 } 15-3520-52 15-3520-52 15-3520-52 ‘
I 15 | Shaft I 1| 15-3800-09-07 15-3800-09-07 15-3800-09-07
16 | Chamber, Air 2 15-3650-01 15-3650-01 15-3650-01
17 | Screw, SFCHC, 3/8-16 x 4 4 15-6200-08 15-6200-08 15-6200-08
18 INut, Cone, 3/8-16 | 4 08-6550-08 08-6550-08 08-6550-08
19 | Washer, Inner Piston Backup 2 15-6850-08 \ 15-6850-08 15-6850-08
20 | Piston, Inner 2 1 15-3700-01 15-3700-01 15-3700-01 I
21 | Screw, HHC, 3/8-16 x 1 1/8 * 12 15-6130-08 15-6130-08 15-6130-08
Washer, Flat 3/8 (Not shown) 12 15-6740-08-50 15-6740-08-50 15-6740-08-50
| 2 }Diaphragm. Primary 2 | * 1 * *
\ 23 | Piston, Outer 2 15-4550-01 . 15-4550-01 I 15-4550-02
24 | Chamber, Liquid \ 2 l 15-5000-01 15-5000-01 15500002 |
%5 ;Manifold, Discharge 1 15-5020-01 15-5020-01 15-5020-02
26 | Manifold, Inlet 1 15-5080-01 15-5080-01 15-5080-02
21 | Valve Ball 4 » | * | .
I 28 |Valve Seat 1 4 J * . . |
29 [Clamp Band Assy, Small ? 4 15-7100-08 15-7100-08 15-7100-08
30 | Carriage Bolt, 3/8-16 x 2 1/4 g 15-6050-08 1 15-6050-08 15-6050-08
|31 |Nut, Heavy Hex, 3/8-16 8 |  08-6450-08 08-6450-08 l 08-6450-08 |
32 | Clamp Band Assy, Large b 2 15-7300-08 I 15-7300-08 15-7300-08
33 | Screw, HHC, 1/2-13x 3 1/2 4 15-6120-08 15-6120-08 } 15-6120-08
34 | Nut, Hex, 1/2-13 4 | 15642008 15-6420-08 15-6420-08 |
| I Muffler (Not shown)’ ] 15-3510-99 | 15-3510-99 15-3510-99 |

*Refer to corresponding elastomer chart in Section 10.

'Air valve assy (15-2000-07) includes items 2 thru 6. Air valve assy (15-2080-07) includes items 2 thru 9.
‘01l Bottle (15-2850-01) includes item 8.

*Center block (15-3100-01-225) includes item 13.

‘Inner Piston screw (15-6130-08) utilizes 3/8" washer (15-6740-08-50)

*Small Clamp band assy (15-7100-08) includes items 30 and 31.

®Large clamp band assy (15-7300-08) includes items 33 and 34.

"Muffler (15-3510-99) includes 45 deg. muffler connector (15-3250-08)

All boldface items are primary wear parts.

WIL-10251-E-02 19 WILDEN PUMP & ENGINEERING, LLC



WILDEN

la;ﬂlﬂl PPN

TEREOFLY [ EXPLODED VIEW & PARTS LISTING

115 ME_'!'AL Rubber-Fitted

| EXPLODED VIEW

WILDEN PUMP & ENGINEERING, LLC 18 WIL-10251-E-02



	Copy-of-STOPER-250
	Copy-of-STOPER-250-PARTS-LI
	JACKLEG-250
	L550
	L550-PARTS-LIST
	LONG-TOM-CARRIER-ASSEMBLY
	LONG-TOM-CARRIER-ASSEMBLY_1
	LONG-TOM-W1672-BALANCE-CYLI
	LONG-TOM-W2619-LEG-CYLINDER
	LONG-TOM-X1674-MOUNTING-BRA
	mpr123j
	mpr123j
	mpr123j_1
	mpr123j_1
	PR123
	PX-15-Parts-List-1
	PX-15-Parts-List-2
	PX-15-Parts-List-3
	PX8-Parts-List-1
	PX8-Parts-List-2
	PX8-Parts-List-3
	STOPER-250
	STOPER-250-p2
	YH65-Drifter
	YH65-Drifter_1
	546238SPF-Screen-Pusher-1
	546238SPF-Screen-Pusher-2
	ANFO-PARTS-LIST
	file_2_1
	file_4_1
	file_5
	file_7
	file_8
	file_9
	file_11
	file_12



